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This section provides information about commonly used modifiers.  For a complete list of modifiers, refer to the Modifiers:  Approved List section in this manual.

Inappropriate use of a modifier or using a modifier when it is not necessary will result in denial or a delay in claim payment.  Some CPT-4 codes, by nature of their description, are for the professional or technical component only.  In these cases, a modifier will make the claim suspend unnecessarily.

Place of Service and
Certain medical/surgical procedures normally performed in an office

Payment Percentages:
setting are reimbursable at 80 percent of the Medi-Cal allowance 

Exception Modifiers 
when provided in a licensed surgical clinic, hospital outpatient department or emergency room.  Modifier 22 in combination with modifier SC (medically necessary service/supply) (both modifiers are required) or modifier 22 in combination with modifiers SC and ET (emergency services) (all three modifiers are required) can be used to identify conditions under which the physician or podiatrist services may qualify for 100 percent Medi-Cal allowances.  When billing for the exception to 80 percent reimbursement, modifier 22 must be the first modifier on both the Treatment Authorization Request (TAR) and the claim form in order for the claims to reimburse correctly.

Modifiers 22/SC
The following policy applies only to community hospital outpatient departments, county hospital outpatient departments and surgical clinics.

Modifiers 22/SC:

Enter this combination of modifiers when the patient’s age, size of lesion, tendency to bleed or other potential complication dictates treatment in a licensed surgical clinic, (see following Note) hospital outpatient department or emergency facility.

When modifiers 22/SC are entered as part of a medical/surgical

procedure code, explain the reason in the Remarks field (Box 80)/

Additional Claim Information field (Box 19) of the claim or on an 

attachment.

Note:
When a medical (as opposed to surgical) procedure is performed in a licensed surgical clinic, do not enter modifiers 
22/SC.  Medical procedures rendered in a surgical clinic are not subject to reimbursement at 80 percent.  These procedures will be reimbursed up to 100 percent of the 
Medi-Cal allowed amount when billed by a surgical clinic on

the UB-04 claim.

Modifier 99
Modifier 99 (multiple modifiers) is entered on a claim line before any other modifier to accommodate the claims processing system.  The multiple modifiers used must be explained in the Remarks field (Box 


80)/Additional Claim Information field (Box 19) of the claim or on an 


attachment.

Note:
When billing split-billable claims with no modifier (professional and technical service component) or with modifier 26 (professional component) and TC (technical component), do not use modifier 99.  The claim will be denied.
Radiology/Pathology
Radiology and pathology CPT-4 codes 70000 – 79999 and 


80000 – 89999, and pathology HCPCS codes S3620 and Z2010 may 


require one of the modifiers listed below.  A claim failing to


have a modifier, if required for these procedures, will be returned to the provider for correction by the Resubmission Turnaround Document (RTD) process.


For those services that are split-billable, providers are required to use one of the following modifiers to receive the approved reimbursement rate for radiology or pathology services regardless of Place of Service:

Modifier
Description
26
Only the professional component (reading and report) was performed by the billing provider

TC
Only the technical component (tracing) was performed by the billing provider

QW
CLIA waived tests; indicates that the provider is


performing testing for the procedure with the use of a specific test kit from manufacturers identified by the Centers for Medicare & Medicaid Services (CMS)

P1, ZE or
Used for anesthesia reimbursement when essential to

ZG
performance of a radiology or pathology procedure

90
Used when performed by an outside laboratory but billed by another provider.  Only specified providers may use this modifier.  Refer to the Pathology section in the appropriate Part 2 manual. 

99
Used when two or more modifiers are necessary to completely delineate a service; the multiple modifiers used must be explained in the Remarks field (Box 80)/
Additional Claim Information field (Box 19) of the 


claim or on an attachment.

Note:
When billing for both the professional and technical service components, a modifier is neither required nor allowed.  See 


the Pathology and Radiology sections in the appropriate Part 2 manual for policy regarding radiology codes.
Vestibular Function Tests
Providers must use split-billing modifiers when billing codes for

and Non-Invasive Vascular
vestibular function tests or Non-invasive Vascular Diagnostic

Diagnostic Studies (NVDS)
Studies (NVDS).

Electroencephalogram
CPT-4 codes 95812 – 95827 must be billed with split-billing modifiers indicating the service actually performed.  A claim failing to have a modifier for these CPT-4 codes will be returned to the provider for correction through the RTD process.

Fetal Stress/Non-Stress
CPT-4 codes 59020 (fetal contraction stress test) and 59025 (fetal 

Testing
non-stress test) are split-billable codes.  When billing for both the


professional and technical service components, a modifier is neither required nor allowed.  When billing for only the professional component, use modifier 26.  When billing for only the technical component, use modifier TC.  These codes may not be billed with modifier -51 (multiple procedures) or with any other modifier.

Claim Completion
When entering modifiers on a claim, do not include hyphens.
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